CERTI FI ED MATERI AL TEST REPORT

Bill To: Ship To: 1 Order Date:03/09/2011
SI DERTUL SA DE CV SI DERTUL SA DE CV PO No: 4500000579 GERDAU AMERI STEEL
RFC# SI D930918KR0O 402 GRAND CENTRAL BLVD M1l O der No:3866804 m M dl othian M1
AVENI DA PRESI DENTE MASARYK M LO DI STRI BUTI ON CENTER _Load No: 1388121 GERDAU AMERISTEEL 300 ward Road
MEXI CO I TY DF LAREDO TX Mani f est No: 2083688 M dl ot hi an, TX 76065
11570 MX 78045 us (972) 775- 8241
SI ZE GRADE LENGTH PRODUCT
SPECI El CATI ONS W24 X 76# / W10 X 113 992/ 572- 50 40 FT / 12.192 M W BEAMVS
ASTM A6- 09, A992-06a, A572-07
HEAT NO. 22596160 CHEM CAL ANALYSI S
C Vh P S Si Cu Ni Cr Mo Sn \% Al Nb CE
.07 .87 .013 .025 .22 . 37 .10 .14 .029 .007 .002 .003 .020 . 28
PHYSI CAL PROPERTI ES
Yield Strength Tensile Strength Speci men Area El ongati on Bend Test ROA
KSI MPa KSI MPa Sq In Sq cm % Gage Length Di a. Result %
55.4 382.0 72.3 498. 5 0. 966 6. 23 24.0 81ln 200 mv
55.4 382.0 71.9 495.7 0.979 6. 32 25.0 81ln 200 mv

TENSI LE TEST RATI OS
YLD/ TENS TENS/ YLD YLD TENS TENS/ YLD
.77 1.31 LT77 1.3

Al'l manufacturing processes of this product, including electric arc MELTING and conti nuous CASTING, occurred in the U S A

CMIR conplies with EN 10204 3.1

"I hereby certify that the contents of this report are correct and accurate. All tests and operations perfornmed by this
mat eri al manufacturer or its sub-contractors, when applicable, are in conpliance with the requirenents of the naterial
speci fications and applicabl e purchaser designated requirenents."

Si gned:/%-m = e o =Date:Jul. 21, 2011 Si gned: Dat e:
Notary Public (if applicable)
Page: 1 of 4

Tom L. Harrington: Quality ASsurance Manager




CERTI FI ED MATERI AL TEST REPORT

Bill To: Ship To: 1 Order Date:03/09/2011
SI DERTUL SA DE CV SI DERTUL SA DE CV PO No: 4500000579 GERDAU AMERI STEEL
RFC# SI D930918KR0O 402 GRAND CENTRAL BLVD M1l O der No:3866804 m M dl othian M1
AVENI DA PRESI DENTE MASARYK M LO DI STRI BUTI ON CENTER _Load No: 1388121 GERDAU AMERISTEEL 300 ward Road
MEXI CO I TY DF LAREDO TX Mani f est No: 2083688 M dl ot hi an, TX 76065
11570 MX 78045 us (972) 775- 8241
SI ZE GRADE LENGTH PRODUCT
SPECI El CATI ONS W24 X 76# / W10 X 113 992/ 572- 50 40 FT / 12.192 M W BEAMVS
ASTM A6- 09, A992-06a, A572-07
HEAT NO. 22596180 CHEM CAL ANALYSI S
C Vh P S Si Cu Ni Cr Mo Sn \% Al Nb CE
.07 .85 .017 .040 .20 .34 .10 .12 .029 .009 .002 .003 .021 .27
PHYSI CAL PROPERTI ES
Yield Strength Tensile Strength Speci men Area El ongati on Bend Test ROA
KSI MPa KSI MPa Sq In Sq cm % Gage Length Di a. Result %
54.0 372.3 70.3 484. 7 0. 996 6.43 25.2 81ln 200 mv
54. 4 375.1 71.1 490. 2 0.984 6. 35 25.8 81ln 200 mv

TENSI LE TEST RATI OS
YLD/ TENS TENS/ YLD YLD TENS TENS/ YLD
.77 1.3 LT77 1.31

Al'l manufacturing processes of this product, including electric arc MELTING and conti nuous CASTING, occurred in the U S A

CMIR conplies with EN 10204 3.1

"I hereby certify that the contents of this report are correct and accurate. All tests and operations perfornmed by this
mat eri al manufacturer or its sub-contractors, when applicable, are in conpliance with the requirenents of the naterial
speci fications and applicabl e purchaser designated requirenents."

Si gned:/%-m = e o =Date:Jul. 21, 2011 Si gned: Dat e:
Notary Public (if applicable)
Page: 2 of 4

Tom L. Harrington: Quality ASsurance Manager




CERTI FI ED MATERI AL TEST REPORT

Bill To: Ship To: 1 Order Date:03/09/2011
SI DERTUL SA DE CV SI DERTUL SA DE CV PO No: 4500000579 GERDAU AMERI STEEL
RFC# SI D930918KR0O 402 GRAND CENTRAL BLVD M1l O der No:3866804 m M dl othian M1
AVENI DA PRESI DENTE MASARYK M LO DI STRI BUTI ON CENTER _Load No: 1388121 GERDAU AMERISTEEL 300 ward Road
MEXI CO I TY DF LAREDO TX Mani f est No: 2083688 M dl ot hi an, TX 76065
11570 MX 78045 us (972) 775- 8241
SI ZE GRADE LENGTH PRODUCT
SPECI El CATI ONS W24 X 76# / W10 X 113 992/ 572- 50 40 FT / 12.192 M W BEAMVS
ASTM A6- 09, A992-06a, A572-07
HEAT NO. 22596190 CHEM CAL ANALYSI S
C Vh P S Si Cu Ni Cr Mo Sn \% Al Nb CE
.07 .85 .019 .040 .24 .41 .10 .14 .030 .012 .002 .003 .021 .28
PHYSI CAL PROPERTI ES
Yield Strength Tensile Strength Speci men Area El ongati on Bend Test ROA
KSI MPa KSI MPa Sq In Sq cm % Gage Length Di a. Result %
55.7 384.0 73.4 506. 1 0.987 6. 37 25.4 81ln 200 mv
55.6 383. 3 73.6 507.5 0.978 6. 31 24.5 81ln 200 mv

TENSI LE TEST RATI OS
YLD/ TENS TENS/ YLD YLD TENS TENS/ YLD
.76 1.32 . 76 1.32

Al'l manufacturing processes of this product, including electric arc MELTING and conti nuous CASTING, occurred in the U S A

CMIR conplies with EN 10204 3.1

"I hereby certify that the contents of this report are correct and accurate. All tests and operations perfornmed by this
mat eri al manufacturer or its sub-contractors, when applicable, are in conpliance with the requirenents of the naterial
speci fications and applicabl e purchaser designated requirenents."

Si gned:/%-m = e o =Date:Jul. 21, 2011 Si gned: Dat e:
Notary Public (if applicable)
Page: 3 of 4

Tom L. Harrington: Quality ASsurance Manager




CERTI FI ED MATERI AL TEST REPORT

Bill To: Ship To: 1 Order Date:03/09/2011
SI DERTUL SA DE CV SI DERTUL SA DE CV PO No: 4500000579 GERDAU AMERI STEEL
RFC# SI D930918KR0O 402 GRAND CENTRAL BLVD M1l O der No:3866804 m M dl othian M1
AVENI DA PRESI DENTE MASARYK M LO DI STRI BUTI ON CENTER _Load No: 1388121 GERDAU AMERISTEEL 300 ward Road
MEXI CO I TY DF LAREDO TX Mani f est No: 2083688 M dl ot hi an, TX 76065
11570 MX 78045 us (972) 775- 8241
SI ZE GRADE LENGTH PRODUCT
SPECI El CATI ONS W24 X 76# / W10 X 113 992/ 572- 50 40 FT / 12.192 M W BEAMVS
ASTM A6- 09, A992-06a, A572-07
HEAT NO. 22596230 CHEM CAL ANALYSI S
C Vh P S Si Cu Ni Cr Mo Sn \% Al Nb CE
.07 .95 .026 .036 .29 .42 .09 .18 .029 .010 .002 .003 .022 .3
PHYSI CAL PROPERTI ES
Yield Strength Tensile Strength Speci men Area El ongati on Bend Test ROA
KSI MPa KSI MPa Sq In Sq cm % Gage Length Di a. Result %
58.4 402.7 76. 4 526.8 0.984 6. 35 24.8 81ln 200 mv
58.4 402.7 76.1 524.7 0.971 6. 26 25.3 81ln 200 mv

TENSI LE TEST RATI OS
YLD/ TENS TENS/ YLD YLD TENS TENS/ YLD
.76 1.31 LT77 1.3

Al'l manufacturing processes of this product, including electric arc MELTING and conti nuous CASTING, occurred in the U S A

CMIR conplies with EN 10204 3.1

"I hereby certify that the contents of this report are correct and accurate. All tests and operations perfornmed by this
mat eri al manufacturer or its sub-contractors, when applicable, are in conpliance with the requirenents of the naterial
speci fications and applicabl e purchaser designated requirenents."

Si gned:/%-m = e o =Date:Jul. 21, 2011 Si gned: Dat e:
Notary Public (if applicable)
Page: 4 of 4

Tom L. Harrington: Quality ASsurance Manager




